&

- p = @ —
-~ p 3
v . 7 “ - 0'. '

GRIFFIN/SFAL%)ING counm![ .
WASTEWATER MANAGEMENT

o

PREPARED BY:

PARAGON

CONSULTING GROUP

30024 | 770.412.7700(p) | 770.412.7744 (F)




GRIFFIN/SPALDING COUNTY

WASTEWATER MANAGEMENT PLAN 2020-2040

TABLE OF CONTENTS

TABLE OF CONTENTS

Page
Section One - Introduction
1.1 == Tod (0| £0] U] o [OOSR 1-1
1.2 Scope, Purpose and Goal of the Wastewater Management Plan ........................ 1-2
1.3 Previous Studies and REPOIS ......c.coccererirrereecee e 1-3
14 =T o YT T T ==Y T T SRR 1-3
1.5 Local Government Coordination .........coocecerercenercerese et 1-4
Section Two - Existing Wastewater System
21 (191 foTo [ [ 1 o] o KU ST U SO 2-1
2.2 Existing Wastewater FaCilities .........coovoerirrirnereeeee e 2-1
[...]
Within 30 days of the close of the reporting period November 1% through October 31™, the
permittee shall submit a report to the EPD that includes:

a.

b.

An updated list of POTW industrial users;
The results of POTW sampling and analyses required by the EPD;
A summary of POTW industrial user inspections;

A summary of POTW operations including information on upsets, interferences, pass
through events, or violations of the permit related to industrial user discharges;

A summary of all activities to involve and inform the public of pretreatment
requirements;

A summary of the annual pretreatment program budget;

A descriptive summary of any compliance activities initiated, ongoing, or completed
against industrial users which shall include the number of administrative orders, show
cause hearings, penalties, civil actions, and fines;

A list of contributing industries using the treatment works, divided into Standard
Industrial Classification Code (SIC) categories, which have been issued permits or
similar enforceable individual control mechanisms, and a status of compliance for each
industrial user. The list should also identify the industries that are categorical or
significant industrial users;

The name and address of each industrial user that has received a conditionally revised
discharge limit;

A list of all industrial users who were in significant noncompliance with applicable
pretreatment standards and requirements;

A list of all industrial users showing the date that each was notified that a categorical
pretreatment standard had been promulgated by EPA for their industrial category and the
status of each industrial user in achieving compliance within the 3 year period allowed by
the Federal Act; and

A description of all substantial changes proposed for the program. All substantial
changes must first be approved by the EPD before formal adoption by the POTW.
Substantial changes shall include but not be limited to:

1. Changes in legal authority;

2. Changes in local limits;

3. Changes in the control mechanisms;

4, Changes in the method for implementing categorical pretreatment standards.



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 27 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020214

5. A decrease in the frequency of self-monitoring or reporting required of industrial
users;

.6. A decrease in the frequency of industrial user inspections or sampling by the
POTW;
7. Significant reductions in the program resources including personnel

commitments, equipment, and funding levels;
8. Changes in confidentiality procedures; and
9. Changes in the POTW sludge disposal and management practices.

2, Reports submitted by an industrial user will be retained by the permittee for at least 3 years and
shall be available to the EPD for inspection and copying. This period shall be extended during
the course of any unresolved litigation concerning the discharge of pollutants by an industrial
user or concerning the operations of the program or when requested by the Director.

INDUSTRIAL PRETREATMENT STANDARDS

Effluent limitations for the permittee's discharge are listed in Part I. Other pollutants attributable to
industrial users may also be present in the discharge. When sufficient information becomes available,
this permit may be revised to specify effluent limitations for these pollutants based on best practicable
technology or water quality standards. Once the specific nature of industrial contributions has been
identified, data collection and reporting may be required for parameters not specified in Part I

REQUIREMENTS FOR EFFLUENT LIMITATIONS ON POLLUTANTS ATTRIBUTABLE TO
INDUSTRIAL USERS

1. The permittee shall require all industrial dischargers to the POTW to meet State pretreatment
regulations promulgated in response to Section 307(b) of the Federal Act. Other information
about new industrial discharges may be required and will be requested from the permittee after
the EPD has received notice of the discharge.

2. The permittee may be required to supplement the requirements of the State and Federal
pretreatment regulations to ensure compliance with all applicable effluent limitations listed in
Part I. Supplemental actions by the permittee concerning some or all of the industries
discharging to the POTW may be necessary.

RETAINER

EPD may require the permittee to amend an approved pretreatment program to incorporate revisions in
State Pretreatment Regulations or other EPD requirements. Any approved POTW pretreatment program
identified by EPD that needs to modify its program to incorporate requirements that have resulted from
revision to the Rules shall develop and submit those revisions to EPD no later than one (1) year of
notification by EPD to modify the Program. Any modifications made to the approved pretreatment
program must be incorporated into the permit and the program pursuant to Chapter 391-3-6-.09(7) of the
State Rules. Implementation of any revision or amendments to the program shall be described in the
subsequent annual report to the EPD.



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES
ENVIRONMENTAL PROTECTION DIVISION

PART IV

Page 28 0f 29
Permit No. GA0020214

APPROVED SLUDGE MANAGEMENT PLAN

1.

The permittee’s approved Sludge Management Plan shall be implemented in accordance with
Chapter 391-3-6-.17 of the State Rules and EPD’s, “Guidelines for Land Application of Sewage
Sludge (Biosolids) at Agronomic Rates”, unless a more stringent requirement is stated in this
Permit, and shall be enforceable through this Permit.

The permittee will submit an annual report pertaining to the most recent calendar year, as
required under Chapter 391-3-6-.17(14) of the State Rules. The annual report shall be submitted
to EPD no later than January 31 of the following year.

The permittee will maintain records of the amount of sludge land applied to each site. The

amount of sludge land applied during each calendar year will be reported in the annual report in

units of dry tons per year.

The permittee will monitor in accordance with the following requirements:

a. The pH of the sludge and soil mixture from each field within each land application site
will be measured once per year. The sample will be a separate, composite sample of each
soil type present and will be representative of field conditions.

b. The sewage sludge shall be monitored for the following parameters at the frequencies

specified in Part IV.A.5:

Parameter - Units* |
Total nitrogen Percent |
/Ammonia-nitrogen Percent - |
Nitrate-nitrogen Percent

Volatile solids Percent - |
Total solids Percent |
pH Standard units ]
Arsenic mg/kg

Cadmium mu'kg

Copper mg/kg

Lead mg/ke _
Mercury me/kg - — |
Molvbdenum m/kg

Nickel mp'kg B
Selenium mg/ky

/ine me'ke

*Units must be reported on a dry weight basis with the exception of pH.

c. The pathogen density requirements listed in Chapter 391-3-6-.17(7) of the State Rules
shall be monitored at the frequency listed in Part TV.A.5.



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 29 of 29
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0020214

d. The vector attraction reduction requirements listed in Chapter 391-3-6-.17(8)(a) through
(8)(h) of the State Rules shall be monitored at the frequency listed in Part IV.A.5.

5. Monitoring Frequency:
Amount of Sewage Sludge* (dry tons/year) Frequency
0-300 Once/year
300-1,600 Once/quarter
1,600-16,000 Once/two months
>16,000 Once/month

*The amount of sewage sludge refers to either the amount of bulk sewage sludge (dry weight)
applied to the land or the amount of sewage sludge (dry weight) received by a preparer that sells
or otherwise distributes sewage sludge in a bag or other container for application to the land.

6. In accordance with Chapter 391-3-6-.17(12) of the State Rules, sewage sludge samples shall be
analyzed using EPA approved methods contained in 40 CFR Part 503.8.

7. A proposed addition (or removal) of a new land application site(s) will be subject to EPD’s
review and approval process as outlined in the Guidelines for Land Application of Sewage
Sludge (Biosolids). Upon written approval of the Director, addition or removal of a land
application site(s) will be considered as amending the approved Sludge Management Plan and as
an addendum to the permit.



FACT SHEET

= GEFORGIA

W00 DEPARTMENT OF NATURAL RESOURCES

ENVIRONMENTAL PROTECTION DIVISION

The Georgia Environmental Protection Division proposes to issue an NPDES permit to the
applicant identified below. The draft permit places conditions on the discharge of pollutants
from the wastewater treatment plant to waters of the State.

Technical Contact: Kim Hembree

Kim. Hembree@dnr.ga.gov
404-463-4937

Draft permit:

O First issuance

O Reissuance with no or minor modifications from previous permit
X Reissuance with substantial modifications from previous permit
O Modification of existing permit

X Requires EPA review

FACILITY INFORMATION
1.1  NPDES Permit No.: GA0020214
1.2  Name and Address of Owner/Applicant
City of Griffin
Post Office Box T
Griffin, Georgia 30224
13  Name and Address of Facility
Cabin Creek WPCP
1140 North Hill Street
Griffin, Georgia 30244

14  Location and Description of the discharge (as reported by applicant)

Outfall # Latitude (°) Longitude (°) Receiving Waterbody

001 33.269680 -84.256159 Cabin Creek

1.5  Permitted Design Capacity

1.5 MGD

City of Griffin Cabin Creek WPCP March 2018
NPDES Permit No. GA0020214 Page 1 of 19



FACT SHEET
- " R W i ——

1.6  SIC Code & Description

SIC Code 4952 — Sewerage systems: Establishments primarily engaged in the collection
and disposal of wastes conducted through a sewer system, including such treatment
processes as may be provided.

1.7  Description of the Water Pollution Control Plant:
Wastewater treatment:
The treatment process consists of bar screening and grit removal, primary clarification,
trickling filters, alum addition, secondary clarification, caustic soda addition,
chlorination, dechlorination, and cascade aeration.
Solids processing:
The sludge is digested anaerobically or aerobically and land applied.

1.8  Type of Wastewater Discharge

O Process wastewater O Stormwater
X Domestic wastewater O Combined (Describe)
O Other (Describe)

1.9  Characterization of Effluent Discharge (as reported by applicant)

Outfall No. 001:
Effluent Characteristics Mg:?l';lm A]‘;il.‘li'yge
(as Reported by Applicant) Value' Value
Flow (MGD) 0.830 0.700
Five-Day Biochemical Oxygen Demand (mg/L) 6.0 3.0
Total Suspended Solids (mg/L) 10.8 4.9
Fecal Coliform Bacteria (#/100mL) 4 1.2
Ammonia, as N (mg/L) 4.3 3.5
Total Phosphorus, as P (mg/L) 32 0.19

“ These are maximum values as reported in the permit application.
APPLICABLE REGULATIONS

2.1  State Regulations
Chapter 391-3-6 of the Georgia Rules and Regulations for Water Quality Control

City of Griffin Cabin Creek WPCP March 2018
NPDES Permit No. GA0020214 Page 2 of 19



FACT SHEET
%

2.2  Federal Regulations

Source Activity Applicable Regulation
40 CFR 122
Municipal Effluent Discharge 40 CFR 125
40 CFR 133
. 40 CFR 122
Municipal Non-Process Water Discharges 40 CFR 125
40 CFR 122
Municipal Sludge Use and Disposal 40 CFR 257

40 CFR 501 & 503

3. WATER QUALITY STANDARDS & RECEIVING WATERBODY INFORMATION

Section 301(bY(1)(C) of the Clean Water Act (CWA) requires the development of
limitations in permits necessary to meet water quality standards. Federal Regulations 40
CFR 122.4(d) require that conditions in NPDES permits ensure compliance with the
water quality standards which are composed of use classifications, numeric and or
narrative water quality criteria and an anti-degradation policy. The use classification
system designates the beneficial uses that each waterbody is expected to achieve, such as
drinking water, fishing, or recreation, The numeric and narrative water quality criteria
are deemed necessary to support the beneficial use classification for each water body.
The antidegradation policy represents an approach to maintain and to protect various
levels of water quality and uses.

3.1  Receiving Waterbody Classification and Information ~ Cabin Creek:
Specific Water Quality Criteria for Classified Water Usage [391-3-6-.03(6)]:

Fishing: Propagation of Fish, Shellfish, Game and Other Aquatic Life; secondary contact
recreation in and on the water; or for any other use requiring water of a lower quality.

@) Dissolved Oxygen: A daily average of 6.0 mg/L and no less than 5.0 mg/L at all times for
water designated as trout streams by the Wildlife Resources Division. A daily average of
5.0 mg/L and no less than 4.0 mg/L at all times for waters supporting warm water species
of fish.

(ii) pH: Within the range of 6.0 - 8.5.
(iii) Bacteria:

1. For the months of May through October, when water contact recreation activities are
expected to occur, fecal coliform not to exceed a geometric mean of 200 per 100 mL
based on at least four samples collected from a given sampling site over a 30-day period
at intervals not less than 24 hours. Should water quality and sanitary studies show fecal
coliform levels from non-human sources exceed 200/100 mlL (geometric mean)
occasionally, then the allowable geometric mean fecal coliform shall not exceed 300 per
100 mL in lakes and reservoirs and 500 per 100 mL in free flowing freshwater streams.

City of Griffin Cabin Creek WPCP March 2018
NPDES Permit No. GA0020214 Page 3 of 19



For the months of November through April, fecal coliform not to exceed a geometric
mean of 1,000 per 100 mL based on at least four samples collected from a given
sampling site over a 30-day period at intervals not less than 24 hours and not to exceed a
maximum of 4,000 per 100 mL for any sample. The State does not encourage swimming
in these surface waters since a number of factors which are beyond the control of any
State regulatory agency contribute to elevated levels of bacteria.

2. For waters designated as shellfish growing areas by the Georgia DNR Coastal Resources
Division, the requirements will be consistent with those established by the State and
Federal agencies responsible for the National Shellfish Sanitation Program. The
requirements are found in National Shellfish Sanitation Program Guide for the Control of
Molluscan Shellfish, 2007 Revision (or most recent version), Interstate Shellfish
Sanitation Conference, U.S. Food and Drug Administration.

(iv)  Temperature: Not to exceed 90°F. At no time is the temperature of the receiving waters to
be increased more than 5°F above intake temperature except that in estuarine waters the
increase will not be more than 1.5°F. In streams designated as primary trout or
smallmouth bass waters by the Wildlife Resources Division, there shall be no elevation of
natural stream temperatures. In streams designated as secondary trout waters, there shall
be no elevation exceeding 2°F natural stream temperatures.

3.2 Ambient Information

Annual Hardness Upstream Total

Cutfall ID 3(2%; Zg.;;’ l(ch;;) Average (mg Suspended Solids
Flow (cfs) CaCOs/L) (mg/L)
001 N/A 0.2 0.18 2.3 31 10°

A conservative value of 10 mg/L. was used for the reasonable potential analysis
calculations.

3.3  Georgia 305(b)/303(d) List Documents

[

Cabin Creek WPCP discharges to a stream that is listed on the 2014 303(d) list as stream
not supporting its designated use (fishing). However, TMDL(s) have been completed for
the parameters that are causing the stream not to meet its use (biota - fish, fecal coliform
bacteria).

34  Total Maximum Daily Loads (TMDLs)

A 2007 Total Maximum Daily Load (TMDL) for sediment in 70 Stream segments
including Cabin Creek in the Ocmulgee River Basin recommends that there be no
authorized increase in the mass loading of sediment (TSS) above that identified in the
TMDL. The effluent limitations in the draft permit meet all the requirements of the
TMDLs.

City of Griffin Cabin Creek WPCP March 2018
NPDES Permit No. GA0020214 Page 4 of 19



FACT SHEET

The 2007 TMDL for fecal coliform bacteria for 74 stream segments including Cabin